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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 11.02G 4519 54.00 -8.81 14.43 3 H 0 1.50
PE  11.02G 57.67 74.00 -16.33 14.43 3 H 0 150
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments

AV 54576G 51.07 54.00 -2.93 322 3 Y 152 1497

AV 5.5552G 101711 Inf -Inf ERE 3 Y 152 1497

PK 546G 64.53 74.00 -9.47 3.23 3 v 152 197

PK | 5468G 67.70 68.20 -0.50 3.23 3 v 152 197

PK | 5.5556G 110.88 Inf -Inf 331 3 v 152 197
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 111G 45.20 54.00 -8.80 14.29 3 Y 0 1.50
PE 111G 51.1 74.00 -16.79 14.29 3 Y 0 150
SPORTON INTERNATIONAL INC. Page No. 1 183 of 293
TEL : 886-3-3273456 Report Version : Rev. 01
FAX : 886-3-3270973 Issued Date : Aug. 18, 2017

FCC ID: PD5-RV260W




FCC Test Report

Report No. : FR750813AN

802.11ac VHT40_Nss1,(MCS0)_3TX
5550MHz_TX

Ll " Limek [~ |
120-
PK vy
100- LimAY |
AV vy
80- | " ‘
i L) |
40-
20-
0_I 1 I I I 1 1 I I 1 1 I I I 1 1 I I I I I
162G 4G 6G 8G 106G 126 14G 166G 1BG 206G 22G 24G 206G 28G 306G 32G 34G 386G 3BG 406G
Eut:Z Ant:Y
Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 111G 4513 54.00 -8.87 14.29 3 H 360 1.50
PE 111G 57.03 74.00 -16.97 14.29 3 H 360 150
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Eut:Z Ant:Y

Type FreqiHz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB)}  Dist(m) Pol.(H/V] Azimuth(") Heightim) Comments

AV | 5.6652G 96.91 Inf -Inf 341 3 v 152 149

PK | 5.6604G 105.44 Inf -Inf 340 3 v 152 149

PE  5.7252G 67.96 68.20 -0.24 346 3 Y 152 149
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 11.34G 44,43 54.00 -9.57 13.58 3 Y 360 1.50
PE  11.34G 55.04 74.00 -18.06 13.58 3 Y 360 150
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 11.34G 44,46 54.00 -9.54 13.58 3 H 0 1.50
PE  11.34G 56.59 74.00 -17.41 13.58 3 H 0 150
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Type Freq(Hz) Level(dBuW/m)] Limit{dBuV/m) Margin{dB) Factor(dB) Dist{m} Pol.(H/V]} Azimuth(*}) Height{m]} Comments

AV 5.7454G 102.37 Inf -Inf 347 3 Y 154 132

PK | 5.6542G 70.76 7131 -0.55 340 3 v 154 182

PK | 5.7502G 11216 Inf -Inf 348 3 v 154 182

PE  5.9266G 511 68.20 -10.49 362 3 Y 154 132
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 1151G 44.26 54.00 -9.74 13.59 3 Y 0 1.50
PE  11.51G 56.34 74.00 -17.66 13.58 3 Y 0 150
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 1151G 44,27 54.00 -9.78 13.59 3 H 360 1.50
PE  11.51G 56.02 74.00 -17.98 13.58 3 H 360 150
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Type Freq(Hz) Level(dBuW/m)] Limit{dBuV/m) Margin{dB) Factor(dB) Dist{m} Pol.(H/V]} Azimuth(*}) Height{m]} Comments

AV 5.7806G 100.85 Inf -Inf 350 3 Y 156 150

PK | 5.6498G 66.59 68.20 -161 339 3 v 156 1.50

PK | 5.B058G 109.72 Inf -Inf 352 3 v 156 1.50

PE  5.9246G 66.66 68.50 -1.84 362 3 Y 156 150
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 11.59G 4415 54.00 -9.85 1346 3 Y 360 1.50
PE  11.59G 55.67 74.00 -18.33 1346 3 Y 360 150
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 11.59G 44,19 54.00 -9.81 1346 3 H 0 1.50
PE  11.59G 5611 74.00 -17.89 1346 3 H 0 150
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Type Freq(Hz) Level(dBuW/m)] Limit{dBuV/m) Margin{dB) Factor(dB) Dist{m} Pol.(H/V]} Azimuth(*}) Height{m]} Comments

AV 5149995G  53.75 54.00 -0.25 240 3 1 144 219 -

AV 522603 92.01 Inf -Inf 298 3 Y 144 2149

AV 53550 43.66 54.00 -10.34 ERR 3 Y 144 2149

PE  5145G G642 74.00 -7.58 2.9 3 Y 144 219

PEK 52260 101.76 Inf -Inf 298 3 1 144 219

PK 538503 54.55 74.00 -19.45 312 3 Y 144 2149
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 1042G 43.73 54.00 -10.27 12.04 3 Y 0 1.50
PE  1042G 5515 74.00 -18.85 12.94 3 Y 0 150
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 1042G 43.65 54.00 -10.35 12.04 3 H 360 1.50
PE  1042G 55.50 74.00 -18.50 12.94 3 H 360 150
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Type FreqiHz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB)}  Dist(m) Pol.(H/V] Azimuth(") Heightim) Comments

AV 5115G 43.23 54.00 -10.77 2.86 3 v 144 213

AV 528G 91.09 Inf -Inf 3.04 3 v 144 213

AV 5350005G 5346 54.00 -0.54 311 3 v 144 213

PK | 5.085G 54.16 74.00 -19.34 234 3 v 144 213

PK | 5.305G 100.45 Inf -Inf 3.07 3 v 144 213

PK | 5.355G 66.82 74.00 -7.18 311 3 v 144 213

PK | 5.527G 5381 68.20 -14.29 3.29 3 v 144 213
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Type | Freq(Hz) Level(dBuV/m] Limit{dBuV/m) Margin{dB) Factor(dB)  Distim) PoliH/])  Azimuth(®) | Height{m) @ Cemments
AY 10586 4393 54.00 -10.07 13.36 3 W 360 1.50
PK  10.58G 5542 7400 -18.58 13.36 3 W 360 1.50
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 10.58G 43.90 54.00 -1010 13.36 3 H 0 1.50
PE  10.58G 55.87 74.00 -1813 13.36 3 H 0 150
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Type Freq{Hz) Level(dBuV,/m) Limit(dBuV/m) Margin(dB) Factor(dB} Dist(m) Pol.(H/V] Azimuth("}) Height{m) Comments

AV 546G 49.36 54.00 -4.64 323 3 v 161 1.52

AV 554G 91.27 Inf -Inf 3.30 3 v 161 1.52

PK | 5.288G 53.34 68.20 -14.36 3.05 3 v 161 1.52

PK 546G 62,69 74.00 -11.31 3.23 3 v 161 1.52

PK | 5.461G 66.73 68.20 -1.47 323 3 v 161 1.52

PK | 5.545G 100.69 Inf -Inf 331 3 v 161 1.52

PK | 5.727G 5360 68.20 -14.60 346 3 v 161 1.52
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Eut:Z Ant:Y
Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 11.06G 4517 54.00 -8.83 14.36 3 Y 0 1.50
PE  11.06G 5718 74.00 -16.82 14.36 3 Y 0 150
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 11.06G 4519 54.00 -8.81 14.36 3 H 360 1.50
PE  11.06G 56.64 74.00 -17.36 14.36 3 H 360 150
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Type Freq(Hz) Level(dBuW/m)] Limit{dBuV/m) Margin{dB) Factor(dB) Dist{m} Pol.(H/V]} Azimuth(*}) Height{m]} Comments

AV 57450 97.16 Inf -Inf 347 3 Y 152 176

PK | 5.6454G 67.00 68.20 -1.20 339 3 v 152 176

PK | 5.745G 106.29 Inf -Inf 347 3 v 152 176

PE  5.9322G 62.79 68.20 -541 363 3 Y 152 176
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Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 11.55G 44,09 54.00 -9.91 13.52 3 Y 360 1.50
PE  11.55G 55.63 74.00 -18.37 13.52 3 Y 360 150
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Eut:Z Ant:Y
Type FreqiHz) Level(dBuW/m] Limit{dBuV/m] Margin(dB) Factor{(dB) Dist(m} Pol.(H/V] Azimuth(*) Height{m] Comments
AV 11.55G 4416 54.00 -9.84 13.52 3 H 0 1.50
PE  11.55G 55.84 74.00 -1816 13.52 3 H 0 150
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<Beamforming - Above 1GHz>

Summary
Mode Result | Type Freq Level Limit Margin Factor Dist Condition | Azimuth Height | Comments
(Hz) (dBuV/m) | (dBuV/m) (dB) (dB) (m) ©) (m)
VHT40_Nss1_3TX - - - - - - - - - - - -

5.15-5.25GHz Pass AV 5.3836G 53.63 54.00 -0.37 2.92 3 Vertical 231 1.50 -
5.25-5.35GHz Pass AV 5.3532G 53.77 54.00 -0.23 2.90 3 Vertical 232 1.89 -
5.47-5.725GHz Pass AV 5.3976G 53.81 54.00 -0.19 2.93 3 Vertical 144 2.1 -
5.725-5.85GHz Pass PK 5.9282G 67.97 68.20 -0.23 3.87 3 Vertical 226 1.97 -
5.15-5.25GHz Pass AV 5.3836G 53.63 54.00 -0.37 2.92 3 Vertical 231 1.50 -
5.25-5.35GHz Pass AV 5.3532G 53.77 54.00 -0.23 2.90 3 Vertical 232 1.89 -
5.47-5.725GHz Pass AV 5.3976G 53.81 54.00 -0.19 2.93 3 Vertical 144 2.1 -
5.725-5.85GHz Pass PK | 5.9282G 67.97 68.20 -0.23 3.87 3 Vertical 226 1.97 -
5.15-5.25GHz Pass AV 5.3836G 53.63 54.00 -0.37 2.92 3 Vertical 231 1.50 -
5.25-5.35GHz Pass AV | 5.3532G 53.77 54.00 -0.23 2.90 3 Vertical 232 1.89 -
5.47-5.725GHz Pass AV 5.3976G 53.81 54.00 -0.19 2.93 3 Vertical 144 2.1 -
5.725-5.85GHz Pass PK | 5.9282G 67.97 68.20 -0.23 3.87 3 Vertical 226 1.97 -
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Result
Mode Result | Type Freq Level Limit Margin Factor Dist Condition | Azimuth | Height | Comments
(Hz) (dBuV/m) | (dBuV/m) (dB) (dB) (m) () (m)
VHT20_Nss1_3TX - - - - - - - - - - - -

5180MHz Pass AV | 5.149G 53.53 54.00 -0.47 2.80 3 Vertical 147 1.77 -
5180MHz Pass AV | 51736G | 105.22 Inf -Inf 2.81 3 Vertical 147 1.77 -
5180MHz Pass PK | 5.1494G | 71.13 74.00 -2.87 2.80 3 Vertical 147 1.77 -
5180MHz Pass PK | 5.1828G | 117.19 Inf -Inf 2.82 3 Vertical 147 1.77 -
5180MHz Pass AV | 1554G 45.28 54.00 -8.72 14.12 3 Horizontal 82 1.10 -
5180MHz Pass PK | 15.54G 58.94 74.00 -15.06 14.12 3 Horizontal 82 1.10 -
5180MHz Pass AV | 15.54G 45.27 54.00 -8.73 14.12 3 Vertical 174 3.47 -
5180MHz Pass PK | 15.54G 58.83 74.00 -15.17 14.12 3 Vertical 174 3.47 -
5200MHz Pass AV | 51492G | 5354 54.00 -0.46 2.80 3 Vertical 224 1.76 -
5200MHz Pass AV | 5.1976G | 109.80 Inf -Inf 2.83 3 Vertical 224 1.76 -
5200MHz Pass PK | 5.1484G | 69.45 74.00 -4.55 2.80 3 Vertical 224 1.76 -
5200MHz Pass PK | 5.2036G | 120.82 Inf -Inf 2.83 3 Vertical 224 1.76 -
5200MHz Pass AV 15.6G 45.25 54.00 -8.75 13.84 3 Horizontal 18 1.50 -
5200MHz Pass PK 15.6G 58.51 74.00 -15.49 13.84 3 Horizontal 18 1.50 -
5200MHz Pass AV 15.6G 45.09 54.00 -8.91 13.84 3 Vertical 256 3.69 -
5200MHz Pass PK 15.6G 58.40 74.00 -15.60 13.84 3 Vertical 256 3.69 -
5240MHz Pass AV | 5.1494G | 5152 54.00 248 2.80 3 Vertical 191 1.50 -
5240MHz Pass AV | 52424G | 111.49 Inf -Inf 2.85 3 Vertical 191 1.50 -
5240MHz Pass | Av | 530005 | 5133 54.00 267 2.90 3 Vertical 191 1.50 .
5240MHz Pass PK | 5.1446G | 63.24 74.00 -10.76 2.80 3 Vertical 191 1.50 -
5240MHz Pass PK | 5.2466G | 121.14 Inf -Inf 2.85 3 Vertical 191 1.50 -
5240MHz Pass PK | 5.372G 63.87 74.00 -10.13 2.91 3 Vertical 191 1.50 -
5240MHz Pass AV | 15.72G 43.71 54.00 -10.29 13.27 3 Horizontal 185 1.50 -
5240MHz Pass PK | 15.72G 57.24 74.00 -16.76 13.27 3 Horizontal 185 1.50 -
5240MHz Pass AV | 15.72G 43.65 54.00 -10.35 13.27 3 Vertical 20 1.50 -
5240MHz Pass PK | 15.72G 57.30 74.00 -16.70 13.27 3 Vertical 20 1.50 -
5260MHz Pass AV | 5.1484G | 5076 54.00 -3.24 2.80 3 Vertical 190 1.50 -
5260MHz Pass AV | 5.2624G | 111.68 Inf -Inf 2.85 3 Vertical 190 1.50 -
5260MHz Pass AV | 53524G | 5237 54.00 -1.63 2.90 3 Vertical 190 1.50 -
5260MHz Pass PK | 5.1388G | 63.25 74.00 -10.75 2.79 3 Vertical 190 1.50 -
5260MHz Pass PK | 5.2618G | 122.39 Inf -Inf 2.85 3 Vertical 190 1.50 -
5260MHz Pass PK | 5.3506G | 65.74 74.00 -8.26 2.90 3 Vertical 190 1.50 -
5260MHz Pass AV | 15.78G 43.65 54.00 -10.35 12.98 3 Horizontal 234 1.50 -
5260MHz Pass PK | 15.78G 57.94 74.00 -16.06 12.98 3 Horizontal 234 1.50 -
5260MHz Pass AV | 15.78G 4357 54.00 -10.43 12.98 3 Vertical 326 1.50 -
5260MHz Pass PK | 15.78G 57.89 74.00 -16.11 12.98 3 Vertical 326 1.50 -
5300MHz Pass AV | 53024G | 110.38 Inf -Inf 2.87 3 Vertical 191 1.40 -
5300MHz Pass AV | 53592G | 53.25 54.00 0.75 2.91 3 Vertical 191 1.40 -
5300MHz Pass PK | 530726 | 121.03 Inf -Inf 2.87 3 Vertical 191 1.40 -
5300MHz Pass | Pk | 530005 | 6570 7400 | 830 | 290 | 3 Vertical 191 1.40 -
5300MHz Pass AV 15.9G 43.28 54.00 -10.72 12.41 3 Horizontal 257 1.50 -
5300MHz Pass PK 15.9G 56.97 74.00 -17.03 12.41 3 Horizontal 257 1.50 -
5300MHz Pass AV 15.9G 4351 54.00 -10.49 12.41 3 Vertical 130 1.50 -
5300MHz Pass PK 15.9G 57.69 74.00 -16.31 12.41 3 Vertical 130 1.50 -
5320MHz Pass AV | 53222G | 106.38 Inf -Inf 2.88 3 Vertical 190 1.50 -
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Mode Result | Type Freq Level Limit Margin Factor Dist Condition | Azimuth | Height | Comments
(Hz) (dBuV/m) | (dBuV/m) (dB) (dB) (m) ) (m)

5320MHz Pass AV 5.3506G 53.57 54.00 -0.43 2.90 3 Vertical 190 1.50 -
5320MHz Pass PK 5.3162G 116.71 Inf -Inf 2.88 3 Vertical 190 1.50 -
5320MHz Pass PK 5.351G 71.04 74.00 -2.96 2.90 3 Vertical 190 1.50 -
5320MHz Pass AV 15.96G 43.00 54.00 -11.00 12.12 3 Horizontal 62 1.77 -
5320MHz Pass PK 15.96G 56.48 74.00 -17.52 12.12 3 Horizontal 62 1.77 -
5320MHz Pass AV 15.96G 43.02 54.00 -10.98 12.12 3 Vertical 124 1.50 -
5320MHz Pass PK 15.96G 56.78 74.00 -17.22 12.12 3 Vertical 124 1.50 -
5500MHz Pass AV 16.5G 44.47 54.00 -9.53 14.29 3 Horizontal 6 1.50 -
5500MHz Pass PK 16.5G 57.87 74.00 -16.13 14.29 3 Horizontal 6 1.50 -
5500MHz Pass AV 5.458G 52.12 54.00 -1.88 2.96 3 Vertical 192 1.40 -
5500MHz Pass AV 5.5022G 106.34 Inf -Inf 2.98 3 Vertical 192 1.40 -
5500MHz Pass AV 16.5G 44.60 54.00 -9.40 14.29 3 Vertical 57 1.09 -
5500MHz Pass PK 5.4596G 65.20 74.00 -8.80 2.96 3 Vertical 192 1.40 -
5500MHz Pass PK 5.4696G 67.81 68.20 -0.39 2.96 3 Vertical 192 1.40 -
5500MHz Pass PK 5.507G 117.98 Inf -Inf 2.99 3 Vertical 192 1.40 -
5500MHz Pass PK 16.5G 58.84 74.00 -15.16 14.29 3 Vertical 57 1.09 -
5580MHz Pass AV 16.74G 46.02 54.00 -7.98 15.42 3 Horizontal 178 3.46 -
5580MHz Pass PK 16.74G 61.31 74.00 -12.69 15.42 3 Horizontal 178 3.46 -
5580MHz Pass AV 5.4588G 51.46 54.00 -2.54 2.96 3 Vertical 194 1.50 -
5580MHz Pass AV 5.5824G 112.13 Inf -Inf 3.15 3 Vertical 194 1.50 -
5580MHz Pass AV 16.74G 45.94 54.00 -8.06 15.42 3 Vertical 313 3.64 -
5580MHz Pass PK 5.451G 63.96 74.00 -10.04 2.96 3 Vertical 194 1.50 -
5580MHz Pass PK 5.4696G 64.52 68.20 -3.68 2.96 3 Vertical 194 1.50 -
5580MHz Pass PK 5.5776G 122.70 Inf -Inf 3.14 3 Vertical 194 1.50 -
5580MHz Pass PK 5.73G 62.89 68.20 -5.31 3.46 3 Vertical 194 1.50 -
5580MHz Pass PK 16.74G 59.62 74.00 -14.38 15.42 3 Vertical 313 3.64 -
5700MHz Pass AV 5.7024G 104.62 Inf -Inf 3.40 3 Vertical 195 1.70 -
5700MHz Pass PK 5.696G 114.45 Inf -Inf 3.38 3 Vertical 195 1.70 -
5700MHz Pass PK 5.7264G 67.91 68.20 -0.29 3.45 3 Vertical 195 1.70 -
5700MHz Pass AV 17.1G 47.43 54.00 -6.57 17.33 3 Horizontal 344 1.50 -
5700MHz Pass PK 17.1G 60.54 74.00 -13.46 17.33 3 Horizontal 344 1.50 -
5700MHz Pass AV 17.1G 47.27 54.00 -6.73 17.33 3 Vertical 0 2.88 -
5700MHz Pass PK 17.1G 61.17 74.00 -12.83 17.33 3 Vertical 0 2.88 -
5745MHz Pass AV 17.235G 48.79 54.00 -5.21 18.24 3 Horizontal 274 1.50 -
5745MHz Pass PK 17.235G 62.21 74.00 -11.79 18.24 3 Horizontal 274 1.50 -
5745MHz Pass AV 5.7474G 110.53 Inf -Inf 3.49 3 Vertical 195 1.65 -
5745MHz Pass AV 17.235G 48.67 54.00 -5.33 18.24 3 Vertical 52 1.07 -
5745MHz Pass PK 5.5122G 65.58 68.20 -2.62 3.01 3 Vertical 195 1.65 -
5745MHz Pass PK 5.7462G 120.64 Inf -Inf 3.49 3 Vertical 195 1.65 -
5745MHz Pass PK 5.979G 64.32 68.20 -3.88 3.98 3 Vertical 195 1.65 -
5745MHz Pass PK 17.235G 61.84 74.00 -12.16 18.24 3 Vertical 52 1.07 -
5785MHz Pass AV 17.355G 49.23 54.00 -4.77 19.06 3 Horizontal 190 1.62 -
5785MHz Pass PK 17.355G 62.51 74.00 -11.49 19.06 3 Horizontal 190 1.62 -
5785MHz Pass AV 5.7778G 110.80 Inf -Inf 3.56 3 Vertical 159 1.96 -
5785MHz Pass AV 17.355G 49.19 54.00 -4.81 19.06 3 Vertical 33 277 -
5785MHz Pass PK 5.5474G 64.81 68.20 -3.39 3.08 3 Vertical 159 1.96 -
5785MHz Pass PK 5.7886G 120.83 Inf -Inf 3.58 3 Vertical 159 1.96 -
5785MHz Pass PK | 5.9326G 64.23 68.20 -3.97 3.88 3 Vertical 159 1.96 -
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Mode Result | Type Freq Level Limit Margin Factor Dist Condition | Azimuth | Height | Comments
(Hz) (dBuV/m) | (dBuV/m) (dB) (dB) (m) ©) (m)
5785MHz Pass PK | 17.355G 63.20 74.00 -10.80 19.06 3 Vertical 33 277 -
5825MHz Pass AV | 58274G | 110.08 Inf -Inf 3.66 3 Vertical 195 1.92 -
5825MHz Pass PK | 5.5766G 65.65 68.20 -2.55 3.14 3 Vertical 195 1.92 -
5825MHz Pass PK | 5.8298G | 120.24 Inf -Inf 3.67 3 Vertical 195 1.92 -
5825MHz Pass PK | 5.9342G 64.15 68.20 -4.05 3.88 3 Vertical 195 1.92 -
5825MHz Pass AV | 17.475G 49.57 54.00 -4.43 19.87 3 Horizontal 183 1.87 -
5825MHz Pass PK | 17.475G 62.35 74.00 -11.65 19.87 3 Horizontal 183 1.87 -
5825MHz Pass AV | 17.475G 49.48 54.00 -4.52 19.87 3 Vertical 19 2.19 -
5825MHz Pass PK | 17.475G 62.66 74.00 -11.34 19.87 3 Vertical 19 2.19 -
VHT40_Nss1_3TX - - - - - - - - - - - -
5190MHz Pass AV | 15.57G 45.24 54.00 -8.76 13.98 3 Horizontal 120 1.50 -
5190MHz Pass PK | 1557G 59.64 74.00 -14.36 13.98 3 Horizontal 120 1.50 -
5190MHz Pass | Av | 2199 5351 54.00 -0.49 2.80 3 Vertical 148 2.05 .
5190MHz Pass AV | 5.1936G | 101.48 Inf -Inf 2.83 3 Vertical 148 2.05 -
5190MHz Pass AV | 1557G 45.02 54.00 -8.98 13.98 3 Vertical 107 3.69 -
5190MHz Pass PK | 5.148G 70.79 74.00 -3.21 2.80 3 Vertical 148 2.05 -
5190MHz Pass PK | 5.1996G | 112.31 Inf -Inf 2.83 3 Vertical 148 2.05 -
5190MHz Pass PK | 1557G 58.96 74.00 -15.04 13.98 3 Vertical 107 3.69 -
5230MHz Pass AV | 15.69G 44.15 54.00 -9.85 13.41 3 Horizontal 16 1.50 -
5230MHz Pass PK | 15.69G 58.23 74.00 -15.77 13.41 3 Horizontal 16 1.50 -
5230MHz Pass AV | 5.1484G 52.65 54.00 -1.35 2.80 3 Vertical 231 1.50 -
5230MHz Pass AV | 5.242G 104.24 Inf -Inf 2.85 3 Vertical 231 1.50 -
5230MHz Pass AV | 5.3836G 53.63 54.00 -0.37 2.92 3 Vertical 231 1.50 -
5230MHz Pass AV | 15.69G 44.15 54.00 -9.85 13.41 3 Vertical 219 1.50 -
5230MHz Pass PK | 5.1256G 69.78 74.00 -4.22 2.79 3 Vertical 231 1.50 -
5230MHz Pass PK | 5.236G 116.18 Inf -Inf 2.84 3 Vertical 231 1.50 -
5230MHz Pass PK | 5.392G 65.26 74.00 -8.74 2.93 3 Vertical 231 1.50 -
5230MHz Pass PK | 5.4604G 63.43 68.20 -4.77 2.96 3 Vertical 231 1.50 -
5230MHz Pass PK | 15.69G 58.80 74.00 -15.20 13.41 3 Vertical 219 1.50 -
5270MHz Pass AV | 15.81G 43.64 54.00 -10.36 12.84 3 Horizontal 346 1.50 -
5270MHz Pass PK | 15.81G 56.75 74.00 -17.25 12.84 3 Horizontal 346 1.50 -
5270MHz Pass AV | 5.1132G 51.41 54.00 -2.59 2.78 3 Vertical 150 1.87 -
5270MHz Pass AV | 52732G | 103.74 Inf -Inf 2.86 3 Vertical 150 1.87 -
5270MHz Pass AV | 5.4244G 53.75 54.00 -0.25 2.94 3 Vertical 150 1.87 -
5270MHz Pass AV | 15.81G 43.70 54.00 -10.30 12.84 3 Vertical 91 2.84 -
5270MHz Pass PK | 5.1228G 63.85 74.00 -10.15 2.78 3 Vertical 150 1.87 -
5270MHz Pass PK | 5.2836G | 114.65 Inf -Inf 2.86 3 Vertical 150 1.87 -
5270MHz Pass PK | 5.4676G 61.79 68.20 -6.41 2.96 3 Vertical 150 1.87 -
5270MHz Pass PK | 15.81G 57.29 74.00 -16.71 12.84 3 Vertical 91 2.84 -
5310MHz Pass AV | 15.93G 43.17 54.00 -10.83 12.26 3 Horizontal 57 1.50 -
5310MHz Pass PK | 15.93G 56.36 74.00 -17.64 12.26 3 Horizontal 57 1.50 -
5310MHz Pass AV | 5.142G 50.97 54.00 -3.03 2.80 3 Vertical 232 1.89 -
5310MHz Pass AV | 53172G | 103.93 Inf -Inf 2.88 3 Vertical 232 1.89 -
5310MHz Pass AV | 5.3532G 53.77 54.00 -0.23 2.90 3 Vertical 232 1.89 -
5310MHz Pass AV | 15.93G 43.17 54.00 -10.83 12.26 3 Vertical 153 1.50 -
5310MHz Pass PK | 5.1324G 63.49 74.00 -10.51 2.79 3 Vertical 232 1.89 -
5310MHz Pass PK 5.3172G 114.90 Inf -Inf 2.88 3 Vertical 232 1.89 -
5310MHz Pass PK | 5.3532G 71.29 74.00 2.71 2.90 3 Vertical 232 1.89 -
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Mode Result | Type Freq Level Limit Margin Factor Dist Condition | Azimuth | Height | Comments
(Hz) (dBuV/m) | (dBuV/m) (dB) (dB) (m) ©) (m)

5310MHz Pass PK | 15.93G 56.96 74.00 -17.04 12.26 3 Vertical 153 1.50 -
5510MHz Pass AV | 16.53G 44.81 54.00 -9.19 14.43 3 Horizontal 220 1.50 -
5510MHz Pass PK | 16.53G 58.23 74.00 -15.77 14.43 3 Horizontal 220 1.50 -
5510MHz Pass AV | 5.3672G 51.82 54.00 -2.18 2.91 3 Vertical 143 1.88 -
5510MHz Pass AV | 55016G | 102.68 Inf -Inf 2.98 3 Vertical 143 1.88 -
5510MHz Pass AV | 16.53G 44.82 54.00 -9.18 14.43 3 Vertical 56 2.13 -
5510MHz Pass PK | 5.3444G 63.11 68.20 -5.09 2.90 3 Vertical 143 1.88 -
5510MHz Pass PK | 5.468G 65.85 68.20 -2.35 2.96 3 Vertical 143 1.88 -
5510MHz Pass PK | 5.5052G | 113.26 Inf -Inf 2.99 3 Vertical 143 1.88 -
5510MHz Pass PK | 5.7332G 62.28 68.20 -5.92 3.46 3 Vertical 143 1.88 -
5510MHz Pass PK | 16.53G 58.84 74.00 -15.16 14.43 3 Vertical 56 213 -
5550MHz Pass AV | 16.65G 45.55 54.00 -8.45 15.00 3 Horizontal 360 1.50 -
5550MHz Pass PK | 16.65G 58.85 74.00 -15.15 15.00 3 Horizontal 360 1.50 -
5550MHz Pass AV | 5.3976G 53.81 54.00 -0.19 2.93 3 Vertical 144 2.1 -
5550MHz Pass AV | 55584G | 105.65 Inf -Inf 3.10 3 Vertical 144 2.11 -
5550MHz Pass AV | 16.65G 45.55 54.00 -8.45 15.00 3 Vertical 217 3.69 -
5550MHz Pass PK | 5.3196G 63.54 68.20 -4.66 2.88 3 Vertical 144 2.11 -
5550MHz Pass PK | 5.3988G 65.79 74.00 -8.21 2.93 3 Vertical 144 2.11 -
5550MHz Pass PK | 5.4648G 64.16 68.20 -4.04 2.96 3 Vertical 144 2.11 -
5550MHz Pass PK | 5.562G 116.04 Inf -Inf 3.11 3 Vertical 144 2.11 -
5550MHz Pass PK | 5.7792G 63.75 68.20 -4.45 3.56 3 Vertical 144 2.1 -
5550MHz Pass PK | 16.65G 59.11 74.00 -14.89 15.00 3 Vertical 217 3.69 -
5670MHz Pass AV | 17.01G 46.51 54.00 -7.49 16.72 3 Horizontal 190 1.50 -
5670MHz Pass PK | 17.01G 60.07 74.00 -13.93 16.72 3 Horizontal 190 1.50 -
5670MHz Pass AV | 5.418G 51.80 54.00 -2.20 2.94 3 Vertical 221 1.71 -
5670MHz Pass AV | 56592G | 105.18 Inf -Inf 3.31 3 Vertical 221 1.71 -
5670MHz Pass AV | 17.01G 46.53 54.00 -7.47 16.72 3 Vertical 308 1.50 -
5670MHz Pass PK | 5.4228G 64.14 74.00 -9.86 2.94 3 Vertical 221 1.71 -
5670MHz Pass | Pk | 2400005 | 617 68.20 633 2.96 3 Vertical 221 1.71 .
5670MHz Pass PK | 5.6568G | 115.98 Inf -Inf 3.30 3 Vertical 221 1.71 -
5670MHz Pass PK | 5.7324G 67.75 68.20 -0.45 3.46 3 Vertical 221 1.71 -
5670MHz Pass PK | 17.01G 60.39 74.00 -13.61 16.72 3 Vertical 308 1.50 -
5755MHz Pass AV | 17.265G 49.37 54.00 -4.63 18.45 3 Horizontal 314 2.32 -
5755MHz Pass PK | 17.265G 62.22 74.00 -11.78 18.45 3 Horizontal 314 2.32 -
5755MHz Pass AV | 57478G | 109.18 Inf -Inf 3.50 3 Vertical 148 2.16 -
5755MHz Pass AV | 17.265G 49.35 54.00 -4.65 18.45 3 Vertical 28 1.50 -
5755MHz Pass PK | 5647G 67.45 68.20 -0.75 3.28 3 Vertical 148 2.16 -
5755MHz Pass PK | 5.743G 119.07 Inf -Inf 3.48 3 Vertical 148 2.16 -
5755MHz Pass PK | 5.9266G 64.53 68.20 -3.67 3.87 3 Vertical 148 2.16 -
5755MHz Pass PK | 17.265G 62.76 74.00 -11.24 18.45 3 Vertical 28 1.50 -
5795MHz Pass AV | 57878G | 109.28 Inf -Inf 3.58 3 Vertical 226 1.97 -
5795MHz Pass PK | 5.6426G 65.76 68.20 2.44 3.28 3 Vertical 226 1.97 -
5795MHz Pass PK | 5.8046G | 119.60 Inf -Inf 3.62 3 Vertical 226 1.97 -
5795MHz Pass PK | 5.9282G 67.97 68.20 -0.23 3.87 3 Vertical 226 1.97 -
5795MHz Pass AV | 17.385G 48.92 54.00 -5.08 19.26 3 Horizontal 59 1.97 -
5795MHz Pass PK | 17.385G 60.33 74.00 -13.67 19.26 3 Horizontal 59 1.97 -
5795MHz Pass AV | 17.385G 48.97 54.00 -5.03 19.26 3 Vertical 267 1.01 -
5795MHz Pass PK | 17.385G 59.42 74.00 -14.58 19.26 3 Vertical 267 1.01 -
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Mode Result | Type Freq Level Limit Margin Factor Dist Condition | Azimuth | Height | Comments
(Hz) (dBuV/m) | (dBuV/im) | (dB) (dB) (m) ©) (m)
VHT80_Nss1_3TX - - - - - - - - - - - -
5210MHz Pass AV | 5.145G 52.51 54.00 -1.49 2.80 3 Vertical 145 1.50 -
5210MHz Pass AV | 5.228G 100.99 Inf -Inf 2.84 3 Vertical 145 1.50 -
5210MHz Pass AV | 5.388G 52.56 54.00 -1.44 2.92 3 Vertical 145 1.50 -
5210MHz Pass | Pk | ®199% | 7335 74.00 -0.65 2.80 3 Vertical 145 1.50 -
5210MHz Pass PK | 5.228G 111.38 Inf -Inf 2.84 3 Vertical 145 1.50 -
5210MHz Pass PK | 5.382G 65.47 74.00 -8.53 2.92 3 Vertical 145 1.50 -
5210MHz Pass AV | 15.63G 4459 54.00 -9.41 13.69 3 Horizontal 234 1.49 -
5210MHz Pass PK | 15.63G 55.45 74.00 -18.55 13.69 3 Horizontal 234 1.49 -
5210MHz Pass AV | 15.63G 44.32 54.00 -9.68 13.69 3 Vertical 196 1.50 -
5210MHz Pass PK | 15.63G 55.80 74.00 -18.20 13.69 3 Vertical 196 1.50 -
5290MHz Pass AV | 15.87G 43.27 54.00 -10.73 12.55 3 Horizontal 204 1.50 -
5290MHz Pass PK | 15.87G 54.34 74.00 -19.66 12.55 3 Horizontal 204 1.50 -
5290MHz Pass AV | 5.142G 50.16 54.00 -3.84 2.80 3 Vertical 199 1.72 -
5290MHz Pass AV | 5.303G 100.13 Inf -Inf 2.87 3 Vertical 199 1.72 -
5290MHz Pass AV | 5351G 53.64 54.00 -0.36 2.90 3 Vertical 199 1.72 -
5290MHz Pass AV | 15.87G 43.43 54.00 -10.57 12.55 3 Vertical 211 1.01 -
5290MHz Pass PK | 5.048G 63.13 74.00 -10.87 2.74 3 Vertical 199 1.72 -
5290MHz Pass PK | 5.301G 111.49 Inf -Inf 2.87 3 Vertical 199 1.72 -
5290MHz Pass PK | 5.481G 63.89 68.20 -4.31 2.97 3 Vertical 199 1.72 -
5290MHz Pass PK | 15.87G 54.86 74.00 -19.14 12.55 3 Vertical 211 1.01 -
5530MHz Pass AV | 16.59G 45.15 54.00 -8.85 14.71 3 Horizontal 207 1.50 -
5530MHz Pass PK | 16.59G 57.24 74.00 -16.76 14.71 3 Horizontal 207 1.50 -
5530MHz Pass AV | 5.457G 51.37 54.00 -2.63 2.96 3 Vertical 231 1.74 -
5530MHz Pass AV | 5.543G 97.86 Inf -Inf 3.07 3 Vertical 231 1.74 -
5530MHz Pass AV | 16.59G 45.44 54.00 -8.56 14.71 3 Vertical 195 1.50 -
5530MHz Pass PK | 5.297G 61.90 68.20 -6.30 2.87 3 Vertical 231 1.74 -
5530MHz Pass PK | 5.388G 63.37 74.00 -10.63 2.92 3 Vertical 231 1.74 -
5530MHz Pass PK | 5.468G 66.10 68.20 -2.10 2.96 3 Vertical 231 1.74 -
5530MHz Pass PK | 5.543G 108.72 Inf -Inf 3.07 3 Vertical 231 1.74 -
5530MHz Pass PK | 5.745G 62.53 68.20 -5.67 3.49 3 Vertical 231 1.74 -
5530MHz Pass PK | 16.59G 56.16 74.00 -17.84 14.71 3 Vertical 195 1.50 -
5775MHz Pass AV | 57462G | 101.87 Inf -Inf 3.49 3 Vertical 145 2.20 -
5775MHz Pass PK | 5.643G 67.15 68.20 -1.05 3.28 3 Vertical 145 2.20 -
5775MHz Pass PK | 5.745G 113.38 Inf -Inf 3.49 3 Vertical 145 2.20 -
5775MHz Pass PK | 5.9286G 65.84 68.20 -2.36 3.87 3 Vertical 145 2.20 -
5775MHz Pass AV | 17.325G 49.15 54.00 -4.85 18.85 3 Horizontal 232 2.09 -
5775MHz Pass PK | 17.325G 60.26 74.00 -13.74 18.85 3 Horizontal 232 2.09 -
5775MHz Pass AV | 17.325G 49.13 54.00 -4.87 18.85 3 Vertical 217 1.50 -
5775MHz Pass PK | 17.325G 60.16 74.00 -13.84 18.85 3 Vertical 217 1.50 -
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Eut= X axis
Ant=Y axis
Type Freq Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF CL PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 5.149G 53.53 54.00 047 2,30 3 Wertical 147 137 - 50,73 31.86 5.62 3448
AV 5173806 105.22 Inf -Inf 2,31 3 Wertical 147 137 - 10240 | 3187 5.62 3443
PK 5.1494G 7113 74.00 -2.87 2.30 3 Wertical 147 137 - 68.33 31.66 5.62 34.43
PK 5.1828G 117.19 Inf -Inf 2.32 3 Wertical 147 137 - 11437 | 3167 5.63 34.43
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuV/m]  (dBuV/m} (dB) {dB) (m) & {mj {dBuv) | [dB) {dB) {dB)
AN 15.54G 45.27 54.00 273 1412 3 Wertical 174 347 - 3115 35.85 9.98 3463
PK 15.54G 58.83 74.00 1517 1412 3 Wertical 174 347 - 44,71 38.85 9.96 3463
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuV/m]  (dBuV/m} (dB) {dB) (m) & {mj {dBuv) | [dB) {dB) {dB)
AN 15.54G 45.28 54.00 372 1412 3 Horizontal 82 110 - 3116 35.85 9.98 3463
PK 15.54G 58.94 74.00 1506 1412 3 Horizontal 82 110 - 44,532 38.85 9.96 3463
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Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 5.1492G 53.54 54.00 04a 2,30 3 Wertical 224 176 - 50,74 31.66 5.62 3443
AV 5197806 109.80 Inf -Inf 2,33 3 Wertical 224 170 - 10097 | 3188 5.63 3443
PK 5.14840G 09.45 T4.00 -4.55 2,30 3 Wertical 224 170 - 00,65 31.66 5.62 3443
PK 5.2036G 120,52 Inf -Inf 2.33 3 Wertical 224 176 - 11798 | 3163 5.63 34.43
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuV/m]  (dBuV/m} (dB) {dB) (m) & {mj {dBuv) | [dB) {dB) {dB)
AN 156G 45.09 54.00 291 13,54 3 Wertical 256 3.69 - 31.25 35.62 9.97 3475
PK 156G 58.40 74.00 1560 1354 3 Wertical 256 3.69 - 44.56 358.62 9.97 3475
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 156G 45,25 54,00 B35 13.54 3 Haorizontal 18 1.50 - 3141 3862 997 3475
PK 156G 58,51 74.00 1549 1354 3 Horizontal 18 1.50 - 4467 3862 9.97 3475
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m} (dBuV/m) (dB) (dB) (rn} %) {rm} (dBuV] | (dB) (dB) (dB)
AN 5.1494G 51.52 54.00 -2.43 230 3 Wertical 191 1.50 - 4372 3166 562 3445
AV 524245 111,49 Inf Inf 285 3 Wertical 191 1.50 - 108.64 | 31.70 563 3445
AV 5.350005G 51,33 54.00 -2.67 290 3 Wertical 191 1.50 - 4343 3174 565 3449
PK 5144606 63.24 74.00 -10.76 | 280 3 Wertical 191 1.50 - 60,45 3166 562 3445
PK 5.2466G 121.14 Inf Inf 235 3 Wertical 191 1.50 - 118.29 | 31.70 563 3445
PK 53726 63.57 74.00 1013 291 3 Wertical 191 1.50 - &60.95 31,75 565 3449
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15,726 43,65 54,00 1035 13,27 3 Wertical 20 1.50 - 30358 3816 10,00 3490
PK 15,726 57.30 74.00 1670 13,27 3 Wertical 20 1.50 - 44053 3816 10,00 3490
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15,726 4371 54,00 10,29 13,27 3 Haorizontal 185 1.50 - 3044 3816 10,00 3490
PK 15,726 57.24 74.00 1676 13,27 3 Horizontal 185 1.50 - 4397 3816 10,00 3490
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin  Factor @ Dist Condition Azimuth Height Comments Raw AF CL PA
Hz) (dBuV/m} (dBuV/m) (dB) (dB) (rn} %) {rm} (dBuV] | (dB) (dB) (dB)
AV 5143465 50.76 54.00 3524 230 3 Wertical 190 1.50 - 4797 3166 562 3445
AV 526246 111,68 Inf Inf 285 3 Wertical 190 1.50 - 108,832 | 31.70 564 3449
AV 5352465 52,37 54.00 163 290 3 Wertical 190 1.50 - 4947 3174 565 3449
PK 513836 63.25 74.00 1075 279 3 Wertical 190 1.50 - 6046 3166 562 3445
PK 5.2618G 12239 Inf Inf 235 3 Wertical 190 1.50 - 119.53 | 31.70 5.64 3449
PK 535065 65,74 74.00 B8.26 290 3 Wertical 190 1.50 - 6284 3174 565 3449
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15,786 43,57 54,00 10,43 1298 3 Wertical 326 1.50 - 30,59 37.94 1002 34497
PK 15,786 57.59 74.00 1611 1298 3 Wertical 326 1.50 - 4491 3794 1002 34597
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15,786 43,65 54,00 1035 1298 3 Haorizontal 234 1.50 - 3067 3794 1002 34497
PK 15,786 57.94 74.00 1606 1298 3 Horizontal 234 1.50 - 4496 3794 1002 34597
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Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 5.3024G 110,38 Inf -Inf 2.87 3 Wertical 191 1.40 - 107.51 | 31.72 5.64 3449
AV 5.3592G 53.25 54.00 075 291 3 Wertical 191 1.40 - 50,34 31.74 5.65 3449
PK 5.3072G 121.03 Inf -Inf 2,87 3 Wertical 191 1.40 - 11315 | 31.72 5.04 34.49
PK 5.350005G  &5.70 74.00 -3.30 2.90 3 Wertical 191 1.40 - 62.30 31.74 5.65 34.49
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 158G 43,51 54,00 049 1241 3 Wertical 130 1.50 - 3110 3748 1005 3512
PK 159G 57.69 74.00 1631 1241 3 Wertical 130 1.50 - 4528 3748 1005 3512
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 158G 43.25 54,00 1072 1241 3 Haorizontal 257 1.50 - 3087 3748 1005 3512
PK 159G 56.97 74.00 1703 1241 3 Horizontal 257 1.50 - 4456 3748 1005 3512
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Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 5.3222G 106.38 Inf -Inf 2,38 3 Wertical 190 1.50 - 103.50 | 31.73 5.64 3449
AV 5.3508G 53.57 54.00 043 2,90 3 Wertical 190 1.50 - 5067 31.74 5.65 3449
PK 5.3102G 112,71 Inf -Inf 2,38 3 Wertical 190 1.50 - 11383 | 31.73 5.04 34.49
PK 5.351G 71.04 74.00 -296 2.90 3 Wertical 190 1.50 - 65,14 31.74 5.65 34.49
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15965 43.02 54,00 1098 1212 3 Wertical 124 1.50 - 3080  37.25 1006 3519
PK 15965 56,78 74.00 1722 1212 3 Wertical 124 1.50 - 4466 | 37.25 1006 3519
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15965 43,00 54,00 1100 1212 3 Haorizontal 62 177 - 3085  37.25 1006 3519
PK 15965 56,43 74.00 17,52 1212 3 Horizontal 62 177 - 4436  37.25 1006 3519
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Eut= X axis
Ant=Y axis
Type Freq Level Limit Margin  Factor @ Dist Condition Azimuth Height Comments Raw AF CL PA
(Hz) (dBuV/m)} (dBuV/m) (dB) (dB) (rn} %) {rm} (dBuV] | (dB) (dB) (dB)
AN 54555 5212 54.00 -1.88 296 3 Wertical 192 1.40 - 4916 3178 567 3449
AN 5.5022G 106,34 Inf Inf 295 3 Wertical 192 1.40 - 103,36 | 31.80 567 3444
PK 5459605 65,20 74.00 -8.80 296 3 Wertical 192 1.40 - 62,24 3178 5.67 3449
PK 5469605 67,51 63,20 039 296 3 Wertical 192 1.40 - 6485 3179 567 3449
PK 5.507G 117.95 Inf -Inf 299 3 Wertical 192 1.40 - 114,93 3181 5.67 3449
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VHT20_Nss1_3TX
5500MHz_BF TX
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162G 4G 686G 8G 106G 126G 14G 16G 1BG 206G 22G 24G 26G 28G 306G 32G 34G 36G 38G 40G
Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuV/m]  (dBuV/m} (dB) {dB) (m) & {mj {dBuv) | [dB) {dB) {dB)
AN 16.5G 44,60 54.00 9,40 14.29 3 Wertical 57 1.09 - 3031 35.55 10.21 3443
PK 16.5G 58.54 74.00 1516 14,29 3 Wertical 57 1.09 - 44,55 38.55 10.21 3443
SPORTON INTERNATIONAL INC. Page No. 1 231 of 293
TEL : 886-3-3273456 Report Version : Rev. 01
FAX : 886-3-3270973 Issued Date : Aug. 18, 2017

FCC ID: PD5-RV260W



FCC Test Report Report No. : FR750813AN

VHT20_Nss1_3TX
5500MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 16.5G 4447 54,00 8.53 14.29 3 Haorizontal & 1.50 - 3015  38.55 10,21 34438
PK 16.5G 57.57 74.00 1613 14,29 3 Haorizontal & 1.50 - 43,55  38.55 10,21 3448
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VHT20_Nss1_3TX
5580MHz_BF TX
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m} (dBuV/m) (dB) (dB) (rn} %) {rm} (dBuV] | (dB) (dB) (dB)
ANV 5453365 51.46 54.00 -2.54 296 3 Wertical 194 1.50 - 43,50 3178 567 3449
AV 553246 112,13 Inf Inf 315 3 Wertical 194 1.50 - 108,98 | 31.93 573 3451
PK 54516 63,96 74.00 1004 296 3 Wertical 194 1.50 - 61,00 3178 567 3449
PK 54696 64,52 63.20 -3.63 296 3 Wertical 194 1.50 - 6156 3179 5.67 3449
PK 5.57765 122,70 Inf Inf 314 3 Wertical 194 1.50 - 119,55 3192 5.72 3451
PK 573G 62,59 63,20 531 346 3 Wertical 194 1.50 - 5944 3217 583 34,55
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VHT20_Nss1_3TX
5580MHz_BF TX
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162G 4G 686G 8G 106G 126G 14G 16G 1BG 206G 22G 24G 26G 28G 306G 32G 34G 36G 38G 40G
Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuV/m]  (dBuV/m} (dB) {dB) (m) & {mj {dBuv) | [dB) {dB) {dB)
AN 16.74G 45.94 54.00 206 15.42 3 Wertical 313 364 - 30,52 39.25 10.25 3411
PK 16.74G 58.62 74.00 1435 1542 3 Wertical 313 3.64 - 44,20 39.25 10.258 3411
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VHT20_Nss1_3TX
5580MHz_BF TX
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162G 4G 686G 8G 106G 126G 14G 16G 1BG 206G 22G 24G 26G 28G 306G 32G 34G 36G 38G 40G
Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AV 16,746 46,02 54,00 798 15.42 3 Haorizontal 173 346 - 3060 39,25 10,28 3411
PK 16,745 61,31 74.00 1269 1542 3 Horizontal 178 346 - 4589  39.25 10,28 3411
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VHT20_Nss1_3TX
5700MHz_BF TX
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) (dBuV/m)  (dBuV/m) ([dB] (dB) (mj} %) {m) [dBuV) | (dB) [dB) [dB)
AT 570245 104.62 Inf -Inf 3.40 3 Wertical 195 170 - 101.23 3212 5.81 34.54
PK 5.6965G 114,45 Inf -Inf 338 3 Wertical 195 170 - 111.07 3211 5.81 34,54
PK 5.7264G 67.91 63,20 0,29 3.45 3 Wertical 195 1.70 - 64,46 3216 5.83 34.55
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VHT20_Nss1_3TX
5700MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 17.1G 47.27 54,00 673 17.33 3 Wertical 0 238 - 2994 | 4D6E3 1041 3376
PK 171G 6117 74.00 1283 1733 3 Wertical 0 238 - 4384 4068 1041 3376
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VHT20_Nss1_3TX
5700MHz_BF TX
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162G 4G 686G 8G 106G 126G 14G 16G 1BG 206G 22G 24G 26G 28G 306G 32G 34G 36G 38G 40G
Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AV 171G 4743 54,00 6,57 17.33 3 Haorizontal 344 1.50 - 3010 4068 1041 3376
PK 171G 60,54 74.00 1346 1733 3 Horizontal 344 1.50 - 4321 4068 1041 3376
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VHT20_Nss1_3TX
5745MHz_BF TX

130- Lim.PK [/
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Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 5.74740G 110.53 Inf -Inf 3.49 3 Wertical 195 1.65 - 107.03 | 32.20 5.85 34.55
PK 5.5122G 085,58 03,20 -262 3.01 3 Wertical 195 165 - 02,58 31.82 5.68 3449
PK 5.7402G 120.04 Inf -Inf 3.49 3 Wertical 195 165 - 11715 | 3219 5.85 34.55
PK 5.979G 6432 65,20 -3.88 3.98 3 Wertical 195 165 - 60.34 32.57 6.02 3461
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VHT20_Nss1_3TX
5745MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 17.2356G 43,67 54,00 533 18.24 3 Wertical 52 1.07 - 3043 4160 1047 3383
PK 17.2356G 61,54 74.00 1216 1824 3 Wertical 52 1.07 - 4360 4160 1047 3383
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VHT20_Nss1_3TX
5745MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 17.2356G 48,79 54,00 521 18.24 3 Haorizontal 274 1.50 - 30,55  41.60 1047 3383
PK 17.2356G 62,21 74.00 1179 1824 3 Horizontal 274 1.50 - 4397 4160 1047 3383
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VHT20_Nss1_3TX
5785MHz_BF TX
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Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 577786 110.80 Inf -Inf 3.56 3 Wertical 159 196 - 107.23 | 32.24 5.87 34.56
PK 5.54740G 04,81 03,20 -3.39 3.08 3 Wertical 159 196 - al.73 31.88 5.70 34.50
PK 5.788080 120,83 Inf -Inf 3.58 3 Wertical 159 196 - 117.24 | 32.20 5.88 34.56
PK 5.9326G 64.23 65,20 -397 3.38 3 Wertical 159 196 - 60.35 3249 5.95 34.60
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VHT20_Nss1_3TX
5785MHz_BF TX
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AV 173556 49,19 54,00 451 19.06 3 Wertical 33 277 - 3013 4241 10,53 3338
PK 17,3556 63,20 74.00 10,80 19.06 3 Wertical 33 277 - 4414 4241 10,53 3388
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VHT20_Nss1_3TX
5785MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 17,3556 49,23 54,00 437 19.06 3 Haorizontal 190 162 - 3017 4241 10,53 3338
PK 17,3556 62,51 74.00 1149 1906 3 Horizontal 190 162 - 4345 4241 10,53 3388
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VHT20_Nss1_3TX
5825MHz_BF TX

130- Lim.PK [/
120+
PK vy
100- LimAY |
AV vy
80+ " .
50_
40+
20-
U_I 1 1 1 1 I I I I I 1 1 1 I
5.525G 5.6G 5.65G 57G 575G 586G 585G 549G 595G 6 6.05G 6125G
Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 5.8274G 110,08 Inf -Inf 3.60 3 Wertical 195 1592 - 10641 | 3232 591 34.57
PK 5.5708G 085.65 03,20 -2.55 314 3 Wertical 195 192 - 82,50 31.92 5,72 34,51
PK 5.82980G 120.24 Inf -Inf 3.67 3 Wertical 195 192 - 118.57 | 3233 5.91 34.57
PK 5.9342G 64,15 65,20 -4.05 3.38 3 Wertical 195 192 - &0.27 3249 5.95 34.60
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VHT20_Nss1_3TX
5825MHz_BF TX
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 174756 49,43 54,00 4,52 19.57 3 Wertical 19 213 - 2961 43,23 10,58 3394
PK 174756 62,66 74.00 1134 1957 3 Wertical 19 219 - 4279 43,23 10,58 3394
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 174756 49,57 54,00 4,43 19.57 3 Haorizontal 183 137 - 2970 4323 10,58 3394
PK 174756 62,35 74.00 1165 1957 3 Horizontal 183 157 - 4245 43,23 10,58 3394
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Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 5.149995G 53.51 54.00 049 2,30 3 Wertical 143 205 - 5071 31.66 5.62 3443
AV 5193806 101.43 Inf -Inf 2,33 3 Wertical 143 205 - 93,600 3188 5.63 3443
PK 5.148G T0.79 T4.00 -3.21 2,30 3 Wertical 143 205 - @3.00 31.66 5.62 3443
PK 5.1996G 11231 Inf -Inf 2.33 3 Wertical 143 2.05 - 10945 | 31863 5.63 34.43
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuV/m]  (dBuV/m} (dB) {dB) (m) & {mj {dBuv) | [dB) {dB) {dB)
AN 15.57G 45.02 54.00 -3.95 13.98 3 Wertical 107 3.69 - 31.04 3573 9.98 3472
PK 15.57G 58.96 74.00 -15.04 1398 3 Wertical 107 3.69 - 44,95 38.73 9.96 3472
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15.57G 45,24 54,00 B.76 13.95 3 Haorizontal 120 1.50 - 3126 3873 9,96 3472
PK 15,5765 59.64 74.00 1436 1398 3 Horizontal 120 1.50 - 4566 3873 9.96 3472
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Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuvy/m} | [dBuV/m) (dE) {dE) {mj & {m) [dBuv] | (dB} [dB) [dB)
AN 514346 5265 54.00 -1.35 2.80 3 Wertical 231 1.50 - 49,35 31.66 5.62 3443
AN 5.242G 104.24 Inf -Inf 2.85 3 Wertical 231 1.50 - 101,39 3170 5.63 34435
AN 5.38300G 53.83 54.00 037 292 3 Wertical 231 1.50 - 50.71 31.75 5.66 3449
PK 512565 59.78 74.00 4,22 279 3 Wertical 231 1.50 - 66.99 31.65 562 3443
PK 5.236G 11618 Inf -Inf 2.54 3 Wertical 231 1.50 - 113,34 31.89 5.63 3443
PK 5.392G 65,26 74.00 2,74 293 3 Wertical 231 1.50 - 6233 31,78 5.66 3449
PK 5.4604G 6343 63,20 437 296 3 Wertical 231 1.50 - 60,47 31.73 5.67 3449
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VHT40_Nss1_3TX
5230MHz_BF TX
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162G 4G 686G 8G 106G 126G 14G 16G 1BG 206G 22G 24G 26G 28G 306G 32G 34G 36G 38G 40G
Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuV/m]  (dBuV/m} (dB) {dB) (m) & {mj {dBuv) | [dB) {dB) {dB)
AN 15.69G 44,15 54.00 935 13,41 3 Wertical 219 1.50 - 30.74 35.28 9.99 34,86
PK 15.69G 58.80 74.00 -15.20 1541 3 Wertical 219 1.50 - 45,39 358.28 9.99 34.36
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VHT40_Nss1_3TX
5230MHz_BF TX

130+ I timex [~ |

120- PK [

100- Lim.AV [/
AV vy

80- | | J

60- L

40-

20-

0_

1 1 I I 1 1 I I 1 1 I I I 1 1 I I I I I
162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15,695 44,15 54,00 035 1341 3 Haorizontal 16 1.50 - 3074 3828 9,99 3436
PK 15,695 58.23 74.00 1577 1341 3 Horizontal 16 1.50 - 4452 3828 9.99 3486
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VHT40_Nss1_3TX
5270MHz_BF TX
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100- = LimAY [
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Eut= X axis
Ant=Y axis
Type Freq Level Limit Margin  Factor @ Dist Condition Azimuth Height Comments Raw AF CL PA
{Hz) {dBuV/m) [dBuV/m) (dE} {dE} [m} 7 {m) [dBuv) | (dB} (dE) (dE)
AV 511326 51.41 54.00 -2.59 2,78 3 Wertical 150 1.57 - 45.63 3185 5.61 3443
AV 5.2732G 103.74 Inf -Inf 2,30 3 Wertical 150 157 - 10088 | 31.71 5.64 3449
AV 5.42440G 33.75 54.00 0.25 2,94 3 Wertical 150 187 - 5081 3177 5.60 34.49
PK 512286 63.85 74.00 1015 278 3 Wertical 150 1357 - 61.06 3185 5.61 34.43
PK 5.2836G 114.65 Inf -Inf 2,36 3 Wertical 150 157 - 111,78 | 3171 5.64 34.49
PK 5.3612G 66,45 74.00 -7.55 291 3 Wertical 150 137 - 63.54 31.74 5.65 34.49
PK 546780 61,79 68,20 641 2,96 3 Wertical 150 1.57 - 53.82 31.79 5.67 3449
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15516 43,70 54,00 1030 1234 3 Wertical a1 284 - 3086 | 37.82 1002 3501
PK 15516 57.29 74.00 1671 1284 3 Wertical 91 234 - 4445  37.32 1002 3501
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15516 4364 54,00 1036 1234 3 Haorizontal 346 1.50 - 3080  37.82 1002 3501
PK 15516 56,75 74.00 17,25 12384 3 Horizontal 346 1.50 - 4391 37.32 1002 3501
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VHT40_Nss1_3TX
5310MHz_BF TX
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Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
{Hz) {dBuV/m) [dBuV/m) (dE} {dE} [m} 7 {m) [dBuv) | (dB} (dE) (dE)
AV 5.142G 50.97 54.00 -3.03 2,30 3 Wertical 232 1.9 - 4517 31.66 5.62 3443
AV 5.3172G 103.93 Inf -Inf 2,38 3 Wertical 232 1.39 - 101.05 | 31.73 5.64 3449
AV 5.3532G 33,77 54.00 0.23 2,90 3 Wertical 232 1.39 - 50.87 31.74 5.65 34.49
PK 513246 63.49 74.00 1051 279 3 Wertical 232 139 - &0.70 3185 5.62 34.43
PK 5.3172G 114.90 Inf -Inf 2,38 3 Wertical 232 1.9 - 112,02 | 31.73 5.64 34.49
PK 5.3532G 71.29 74.00 -271 2.90 3 Wertical 232 1.39 - 68,39 31.74 5.65 34.49
PK 5.478G 04,49 68,20 371 2,97 3 Wertical 232 1.9 - 61,52 31.79 5.67 3449
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VHT40_Nss1_3TX
5310MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 158365 4317 54,00 1083 1226 3 Wertical 153 1.50 - 30981 3737 1005 3515
PK 15935 56,96 74.00 A7.04 1226 3 Wertical 153 1.50 - 4470 3737 1005 3515
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 158365 4317 54,00 1083 1226 3 Haorizontal 57 1.50 - 30981 3737 1005 3515
PK 15935 56.36 74.00 1764 1226 3 Horizontal 57 1.50 - 4410 3737 1005 3515
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Eut= X axis
Ant=Y axis
Type Freq Level Limit Margin  Factor @ Dist Condition Azimuth Height Comments Raw AF CL PA
{Hz) {dBuV/m) [dBuV/m) (dE} {dE} [m} 7 {m) [dBuv) | (dB} (dE) (dE)
AV 5.36720G 51.82 54.00 -218 291 3 Wertical 143 1.8 - 45,91 31.75 5.65 3449
AV 5.5018G 102.68 Inf -Inf 2,98 3 Wertical 143 1.38 - 99.70 31.80 5.67 3449
PK 5.34440 83.11 08,20 -5.09 2,90 3 Wertical 143 138 - a0.21 31.74 5.65 34.49
PK 5.4572G 63.54 74.00 1016 | 296 3 Wertical 143 135 - 60.38 31.73 5.67 34.49
PK 546586 6585 65,20 -235 2,96 3 Wertical 143 135 - 62,39 31.79 5.67 34.49
PK 5.5052G 113.26 Inf -Inf 2,99 3 Wertical 143 1.38 - 110.27 | 3181 5.67 34.49
PK 5.7332G 02,28 68,20 582 340 3 Wertical 143 1.8 - 53.82 3217 5.84 34.55
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VHT40_Nss1_3TX
5510MHz_BF TX
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162G 4G 686G 8G 106G 126G 14G 16G 1BG 206G 22G 24G 26G 28G 306G 32G 34G 36G 38G 40G
Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuV/m]  (dBuV/m} (dB) {dB) (m) & {mj {dBuv) | [dB) {dB) {dB)
AN 16.53G 44,52 54.00 915 14,43 3 Wertical 56 213 - 30.39 35.64 10.22 3443
PK 16.53G 58.54 74.00 1516 1443 3 Wertical 56 213 - 44,41 35.64 10.22 3443
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 16,536 4451 54,00 419 14.43 3 Haorizontal 220 1.50 - 3035 3564 10,22 3443
PK 16,535 58.23 74.00 1577 1443 3 Horizontal 220 1.50 - 4380  358.64 10,22 3443
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Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuvy/m} | [dBuV/m) (dE) {dE) {mj & {m) [dBuv] | (dB} [dB) [dB)
AN 539766 53.51 54.00 019 293 3 Wertical 144 211 - 50,35 31.76 5.66 3449
AN 5.5584G 105.65 Inf -Inf 310 3 Wertical 144 211 - 102,55 31.89 571 34,50
PK 5.3198G ©83.54 03,20 4,66 2.38 3 Wertical 144 211 - a0.66 31.73 5.64 3449
PK 5.3935G 55.79 74.00 2.2 293 3 Wertical 144 211 - 62.56 31.76 5.66 34.49
PK 5.4645G 64,16 63,20 -4.04 2.98 3 Wertical 144 211 - 61,20 31.79 5.67 3449
PK 5.562G 116.04 Inf -Inf 311 3 Wertical 144 211 - 11293  31.90 571 34,50
PK 577926 63.75 63,20 445 3.58 3 Wertical 144 211 - 60,13 32.25 5.87 34.56
SPORTON INTERNATIONAL INC. Page No. 1 263 of 293
TEL : 886-3-3273456 Report Version : Rev. 01
FAX : 886-3-3270973 Issued Date : Aug. 18, 2017

FCC ID: PD5-RV260W




FCC Test Report Report No. : FR750813AN

VHT40_Nss1_3TX
5550MHz_BF TX

130+ I timex [~ |

120- PK [

100- Lim.AV [/
AV vy

80- | | J

60- r |

40-

20-

0_

1 1 I I 1 1 I I 1 1 I I I 1 1 I I I I I
162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 16,655 45,55 54,00 545 15,00 3 Wertical 217 369 - 30,55 3899 10,26 34,25
PK 16,656 59.11 74.00 1439 1500 3 Wertical 217 369 - 4411 3899 10,26 34,25
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 16,655 45,55 54,00 545 15,00 3 Haorizontal 360 1.50 - 30,55 3899 10,26 34,25
PK 16,656 58.55 74.00 1515 1500 3 Horizontal 360 1.50 - 4385 3899 10,26 34,25
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VHT40_Nss1_3TX
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
(Hz) (dBuV/m) (dBuVv/m} ([dB} (dB) (mj} %) {m) (dBuv) | [dB} [dB) [dB)
AV 5.418G 51.30 54.00 -2.20 2.94 3 Wertical 21 171 - 45.36 31.77 5.66 34.49
AV 5.6592G 10518 Inf -Inf 331 3 Wertical 221 171 - 101.87 | 3205 578 34.53
PK 5.4228G 04,14 74.00 8.3 2.94 3 Wertical 221 171 - 61,19 3177 5.60 3449
PK 5.400005G  ©1.87 08,20 833 2,96 3 Wertical 221 171 - 53.91 31.78 5.67 34.49
PK 5.6568G 115.95 Inf -Inf 3.30 3 Wertical 21 171 - 11267 | 32.05 5.75 34.53
PK 5.7324G 67,75 68,20 045 346 3 Wertical 221 171 - 64,29 3217 5.54 34.55
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VHT40_Nss1_3TX
5670MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 17.016G 46,53 54,00 747 16,72 3 Wertical 308 1.50 - 2981 | 40,07 1036 3371
PK 17.016 60,39 74.00 1361 1672 3 Wertical 308 1.50 - 4367 4007 1036 3371
SPORTON INTERNATIONAL INC. Page No. 1 267 of 293
TEL : 886-3-3273456 Report Version : Rev. 01
FAX : 886-3-3270973 Issued Date : Aug. 18, 2017

FCC ID: PD5-RV260W



FCC Test Report Report No. : FR750813AN

VHT40_Nss1_3TX
5670MHz_BF TX

Ll [ tmex [~ ]

120- PK [

100~ LimAv [~
AV vy

80- | | J

£ ?

40-

20-

0_

1 1 I I 1 1 I I 1 1 I I I 1 1 I I I I I
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 17.016G 46,51 54,00 -7.49 16,72 3 Haorizontal 190 1.50 - 2979 | 40,07 1036 3371
PK 17.016 60,07 74.00 1393 1672 3 Horizontal 190 1.50 - 4335 4007 1036 3371
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5755MHz_BF TX

— [ timex [~ |

120- PK [~

100- Lim.AV [
av A

80- N -

-I i

50__

40-

20-

U_I I I I I I 1 1 I I I 1 1
54556 556 5.550G 5.6G 5.65G 5.7G 5.75G 586 5.85G 5.8G 5.85G 66 6.055G

Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 5.74780G 10918 Inf -Inf 3.50 3 Wertical 143 216 - 10568 | 32.20 5.85 34.55
PK 5.647G 07.45 03,20 075 3.28 3 Wertical 143 21b - o410 32.04 577 34,52
PK 5.743G 119.07 Inf -Inf 3.48 3 Wertical 143 21o - 11558 | 3219 5.84 34.55
PK 5.9266G 64.53 65,20 -367 3.87 3 Wertical 143 216 - &60.67 3243 5.95 34.60
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Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 17,2656 49,35 54,00 465 18.45 3 Wertical 28 1.50 - 30080 4120 10458 3334
PK 17,2656 62,76 74.00 11,24 1845 3 Wertical 28 1.50 - 4431 4130 1045 33384
SPORTON INTERNATIONAL INC. Page No. 1 270 of 293
TEL : 886-3-3273456 Report Version : Rev. 01
FAX : 886-3-3270973 Issued Date : Aug. 18, 2017

FCC ID: PD5-RV260W



FCC Test Report

Report No. : FR750813AN

VHT40_Nss1_3TX
5755MHz_BF TX

Ll Lim.PK [/
120-
PK vy
100 - Lim. AV [
AV vy
80— | " :
E 1
40+
20-
U_I 1 I I I 1 1 I I 1 1 I I I 1 1 I I I I I
162G 4G 686G 8G 106G 126G 14G 16G 1BG 206G 22G 24G 26G 28G 306G 32G 34G 36G 38G 40G
Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AV 17,2656 49,37 54,00 463 18.45 3 Horizontal 314 232 - 3092 4180 10458 3334
PK 17,2656 62,22 74.00 1178 1845 3 Horizontal 314 232 - 4377 4180 1045 33384
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VHT40_Nss1_3TX
5795MHz_BF TX

130- Lim.PK [/
120+
PK vy
100- LimAY |
AV vy
80+ \ J
50_
40+
20-
U _I 1 1 1 I I 1 1 1 I I I I I
5.495G 5.55G 560G 565G 576G 5.75G 5.8G 585G 59G 595G GG 605G 6.095G
Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 578780 109.28 Inf -Inf 3.58 3 Wertical 226 1597 - 10570 | 32.26 5.88 34.56
PK S.64280 05,70 03,20 -244 3.28 3 Wertical 220 197 - 0248 3203 577 34,52
PK 5.804080 119.60 Inf -Inf 3.62 3 Wertical 220 197 - 11598 | 32.29 5.89 34.56
PK 5.9282G 67.97 65,20 0.23 3.87 3 Wertical 226 197 - 64,10 3249 5.95 34.60
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VHT40_Nssl1_3TX
5795MHz_BF TX
Ll Lim.PK [/
120-
PK vy
100 - Lim. AV [
AV vy
80— | L l
£ 1]
40+
20-
U_I 1 I I I 1 1 I I 1 1 I I I 1 1 I I I I I
162G 4G 686G 8G 106G 126G 14G 16G 1BG 206G 22G 24G 26G 28G 306G 32G 34G 36G 38G 40G
Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuV/m]  (dBuV/m} (dB) {dB) (m) & {mj {dBuv) | [dB) {dB) {dB)
AN 17.335G 43.97 54.00 -5.03 19.26 3 Wertical 267 101 - 2971 4262 10.54 33.90
PK 17.3856G 5842 74.00 1458 1926 3 Wertical 267 101 - 40.16 4262 10.54 3380
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VHT40_Nss1_3TX
5795MHz_BF TX

Ll [ tmex [~ ]

120- PK [

100~ LimAv [~
AV vy

80- | | J
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40-

20-
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1 1 I I 1 1 I I 1 1 I I I 1 1 I I I I I
162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 17,3856 4392 54,00 -5.08 19.26 3 Haorizontal 59 197 - 29.66 | 4282 10,54 3390
PK 17,3856 60,33 74.00 1367 1926 3 Haorizontal 59 197 - 41,07 4282 10,54 3390
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VHT80_Nss1_3TX
5210MHz_BF TX

Ll Lim.PK [/
120-
PK vy
100 - Lim. AV [
AV vy
80— " =
o —
40+
20-
0= 1 1 1 1 1 | 1 1 1
496G 5G 5.05G 51G 515G 526G 5.25G 536G 535G 540G 546G
Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) (dBuV/m)  (dBuV/m) ([dB] (dB) (mj} %) {m) [dBuV} | (dB) [dB) [dB)
AN 5.145G 52.51 54.00 -1.49 2.80 3 Wertical 145 1.50 - 4972 31.66 5.62 3443
AN 5.228G 100,99 Inf -Inf 2.84 3 Wertical 145 1.50 - 93.14 31.69 5.63 3443
AN 5.3880G 52.58 54.00 -1.44 292 3 Wertical 145 1.50 - 49,64 31.78 5.66 3449
PK 5.149995G  F3.35 74.00 065 2,80 3 Wertical 145 1.50 - 70.55 31.66 562 3443
PK 5.223G 111.38 Inf -Inf 284 3 Wertical 145 1.50 - 1038.54  31.69 5.63 3443
PK 5.3582G 6547 74.00 -8.53 292 3 Wertical 145 1.50 - 62,55 31.75 5.66 3449
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VHT80_Nss1_3TX
5210MHz_BF TX
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1 1 I I 1 1 I I 1 1 I I I 1 1 I I I I I
162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15636 44,32 54,00 .68 13.68 3 Wertical 196 1.50 - 3063 3851 995 3479
PK 156365 55.50 74.00 18,20 1369 3 Wertical 196 1.50 - 4211 3851 998 3479
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VHT80_Nss1_3TX
5210MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15636 44,59 54,00 441 13.68 3 Haorizontal 234 149 - 3080 35851 995 3479
PK 156365 55.45 74.00 18,55 1369 3 Horizontal 234 1.49 - 4176 3851 998 3479
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VHT80_Nss1_3TX
5290MHz_BF TX

130- Lim.PK [/
120-
PK vy
100- LimAY |
AV vy
80- " ‘
S S
60 -1~
40-
20-
0= 1 1 1 1 1 1 1 1 | 1
5.04G 51G 515G 5.2G 5.25G 536G 535G 540G 545G 55G 5.54G
Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuvy/m} | [dBuV/m) (dE) {dE) {mj & {m) [dBuv] | (dB} [dB) [dB)
AN 51426 50,16 54.00 -3.84 2.80 3 Wertical 199 172 - 47.37 31.66 5.62 3443
AN 5.303G 100.13 Inf -Inf 2.87 3 Wertical 199 172 - 97.26 31.72 5.64 3449
AN 5.351G 53.04 54.00 038 2.90 3 Wertical 199 172 - 50.74 31.74 5.65 3449
PK 5.043G 63.13 74.00 -10.87 274 3 Wertical 199 172 - 60,33 3162 5.60 3443
PK 5.301G 111.49 Inf -Inf 287 3 Wertical 199 172 - 10362 31,72 5.64 3449
PK 5.3540G 53.53 74.00 547 2.90 3 Wertical 199 172 - 65,63 31.74 5.65 3449
PK 5.451G 63,589 63,20 431 297 3 Wertical 199 172 - 60,92 31.79 5.67 3449
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VHT80_Nss1_3TX
5290MHz_BF TX
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1 1 I I 1 1 I I 1 1 I I I 1 1 I I I I I
162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15,576 4343 54,00 10,57 12,55 3 Wertical 211 1.01 - 3085  37.59 1004 3508
PK 15,576 54.56 74.00 1914 12,55 3 Wertical 211 1.01 - 4231 3759 1004 3508
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VHT80_Nss1_3TX
5290MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 15,576 43.27 54,00 10,73 12,55 3 Haorizontal 204 1.50 - 3072 37.59 1004 3508
PK 15,576 54.34 74.00 1966 12,55 3 Horizontal 204 1.50 - 4179 3759 1004 3508
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VHT80_Nss1_3TX
5530MHz_BF TX

130- Lim.PK [/
120-
PK vy
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AV vy
80- " ‘
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40-
20-
0= 1 1 1 1 | 1 1 1 1 1 1
528G 535G 54G 545G 55G 5.55G 5.6G 565G 57G 5.75G 578G
Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) {dBuvy/m} | [dBuV/m) (dE) {dE) {mj & {m) [dBuv] | (dB} [dB) [dB)
AN 5.457G 51.37 54.00 -263 296 3 Wertical 231 174 - 43.41 31.73 5.67 3449
AN 5.5430G 97.56 Inf -Inf 3.07 3 Wertical 231 174 - 94.79 31.87 5.70 34,50
PK 5.297G 81,90 03,20 -5.30 2.87 3 Wertical 231 174 - 59.03 31.72 5.64 3449
PK 5.383G 63.37 74.00 1063 292 3 Wertical 231 174 - 60.45 31.76 5.66 34.49
PK 54635 66,10 63,20 -2.10 2.98 3 Wertical 231 174 - 6313 31.79 5.67 3449
PK 5.543G 108,72 Inf -Inf 3.07 3 Wertical 231 174 - 10565  31.87 5.70 34,50
PK 5.745G 62,53 63,20 -5.67 3.48 3 Wertical 231 174 - 59.04 3219 5.85 34.55
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VHT80_Nss1_3TX
5530MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 16,5965 45,44 54,00 -B.56 1471 3 Wertical 195 1.50 - 3073 3831 10,24 3434
PK 16,59 56.16 74.00 17584 1471 3 Wertical 195 1.50 - 4145 3831 10,24 3434
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VHT80_Nss1_3TX
5530MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 16,5965 45,15 54,00 585 1471 3 Haorizontal 207 1.50 - 3044 3831 10,24 3434
PK 16,59 57.24 74.00 1676 1471 3 Horizontal 207 1.50 - 4255 3831 10,24 3434
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VHT80_Nss1_3TX
5775MHz_BF TX
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Eut= X axis
Ant=Y axis
Type Freq Level Limnit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
[Hz) [dBuv/m} | [dBuV/m) (dE} [dE} [m} & {m) (dBuv) | (dB} (dE) (dE)
AV 5.7402G 101.587 Inf -Inf 3.49 3 Wertical 145 2.20 - 95,38 3219 5.85 34.55
PK 5.643G 07.15 03,20 -1.05 3.28 3 Wertical 145 2.20 - 03.38 3203 577 34,52
PK 5.745G 113.38 Inf -Inf 3.49 3 Wertical 145 2.20 - 10989 3219 5.85 34.55
PK 5.9286G 65.54 65,20 -236 3.87 3 Wertical 145 220 - 61.97 3249 5.95 34.60
SPORTON INTERNATIONAL INC. Page No. 1 284 of 293
TEL : 886-3-3273456 Report Version : Rev. 01
FAX : 886-3-3270973 Issued Date : Aug. 18, 2017

FCC ID: PD5-RV260W



FCC Test Report Report No. : FR750813AN

VHT80_Nss1_3TX
5775MHz_BF TX
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162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 17,3256 49,13 54,00 487 18,55 3 Wertical 217 1.50 - 3025 4221 10,51 3387
PK 17,3256 60,16 74.00 1334 1885 3 Wertical 217 1.50 - 4131 4221 10,51 3387
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VHT80_Nss1_3TX
5775MHz_BF TX

Ll [ tmex [~ ]

120- PK [

100~ LimAv [~
AV vy

80- | | J

£ 1]

40-

20-

0_

1 1 I I 1 1 I I 1 1 I I I 1 1 I I I I I
162G 4G 6G 8G 106G 12G 14G 16G 18G 20G 226G 24G 26G 28G 30G 32G 34G 36G 38G 406G

Eut= X axis
Ant=Y axis
Type Freqg Level Limit Margin Factor  Dist Condition Azimuth Height Comments Raw AF L PA
Hz) (dBuV/m)} (dBuV/m) ([dB) (dB) {rm} %) {rm} (dBuV] | [dB) [dB) [dB)
AN 17,3256 49,15 54,00 4,35 18,55 3 Haorizontal 232 2.09 - 3030 4221 10,51 3387
PK 17,3256 60,26 74.00 1374 1885 3 Horizontal 232 209 - 4141 4221 10,51 3387
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3.5.7 Test Result of Radiated Emission Co-location

Summary
Mode Result Type Freq Level Limit Margin Factor Dist Condition Azimuth Height Comments
(Hz) (dBuV/m) | (dBuV/m) (dB) (dB) (m) °) (m)
mode1 Pass 0.00 AV 4.374G 36.85 54.00 -17.15 5.35 3 Vertical 287 1.36
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Radiated-above 1GHz_model
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EUT = Z axis, Ant = ¥ axis

Type Freq Level Limit Margin  Factor @ Dist Condition Azimuth Height Comments Raw AF CL PA
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (rn} %) {m} (dBuV] | [dB) (dB) (dB)

AV 1.324G 3437 54.00 1963 419 3 Wertical 254 1.50 - 3356 25,24 302 3246

AV 31326 31.59 54.00 -22.41 | 268 3 Wertical 360 1.50 - 2891 | 2543 435 3060

AV 43746 36.55 54,00 1715 535 3 Wertical 287 1.36 - 31,50 3042 515 30.22

PK 1.324G 37.96 74.00 3604 419 3 Wertical 254 1.50 - 4215 2524 302 3246

PK 31326 43,60 74.00 3040 | 268 3 Wertical 360 1.50 - 4092 2843 4,85 3060

PK 4.374G 46.68 74.00 -2732 535 3 Wertical 287 136 - 4133 3042 515 30.22
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Radiated-above 1GHz_model
[ 100+ LimPK [~ |
=15 PK [~/
LF LimAYV [~/
70- AV [~
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1G 2G 4G 6G 8G 10G 126 14G  16G  18G 206 226 MG 266 286G 306G

EUT = Z axis, Ant = ¥ axis

Type Freq Level Limit Margin  Factor @ Dist Condition Azimuth Height Comments Raw AF CL PA
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (rn} %) {m} (dBuV] | [dB) (dB) (dB)
AV 1644 28,56 54.00 -2514 224 3 Haorizontal 177 1786 - 3110 2534 342 3151
AV 3.00G 33.53 54.00 -2017 | 263 3 Haorizontal 246 1.50 - 31.20 2542 4,52 3061
AV 45966 35,58 54,00 15,42 | 5.89 3 Haorizontal 360 1.50 - 29.69 | 30,85 5.20 3016
PK 16445 39.35 74.00 3465 224 3 Horizontal 177 176 - 41,59 2534 342 3151
PK 3.09G 44,51 74.00 -29.49 | 263 3 Haorizontal 246 1.50 - 4188 2842 452 3061
PK 4.5965 47.00 74.00 -27.00 | 589 3 Harizontal 360 1.50 - 4111 30.85 5.20 3016
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3.6 Frequency Stability
3.6.1 Frequency Stability Limit

Frequency Stability Limit

UNII Devices

* In-band emission is maintained within the band of operation under all conditions of normal operation as
specified in the user’s manual.

IEEE Std. 802.11

* The transmitter center frequency tolerance shall be £ 20 ppm maximum for the 5 GHz band.

3.6.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.6.3 Test Procedures

Test Method

» |Refer as ANSI C63.10, clause 6.8 for frequency stability tests

= | Frequency stability with respect to ambient temperature

= | Frequency stability when varying supply voltage

3.6.4 Test Setup

Frequency Stability
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3.6.5 Test Result of Frequency Stability

Summary
Mode Result Ch Center ppm Limit Port Remark
(Hz) (Hz) (ppm)
802.11a_(6Mbps)_3TX - - - - - - -
5.725-5.85GHz Pass 5.8G 5.74508455G 14.717 20 1 0 min
Result
Mode Result Ch Center ppm Limit Port Remark
(Hz) (Hz) (ppm)
802.11a_(6Mbps)_3TX - - - - - - -
5745MHz_0°C Pass 5.8G 5.74508455G 14.717 20 1 0 min
5745MHz_0°C Pass 5.8G 5.74508454G 14.715 20 1 2 min
5745MHz_0°C Pass 5.8G 5.74508453G 14.714 20 1 5 min
5745MHz_0°C Pass 5.8G 5.74508452G 14.712 20 1 10 min
5745MHz_10°C Pass 5.8G 5.7450736G 12.811 20 1 0 min
5745MHz_10°C Pass 5.8G 5.74507353G 12.799 20 1 2 min
5745MHz_10°C Pass 5.8G 5.74507347G 12.789 20 1 5 min
5745MHz_10°C Pass 5.8G 5.7450734G 12.776 20 1 10 min
5745MHz_20°C Pass 5.8G 5.74503976G 6.921 20 1 0 min
5745MHz_20°C Pass 5.8G 5.7450397G 6.910 20 1 2 min
5745MHz_20°C Pass 5.8G 5.74503966G 6.903 20 1 5 min
5745MHz_20°C Pass 5.8G 5.74503963G 6.898 20 1 10 min
5745MHz_30°C Pass 5.8G 5.74501033G 1.798 20 1 0 min
5745MHz_30°C Pass 5.8G 5.74501031G 1.795 20 1 2 min
5745MHz_30°C Pass 5.8G 5.74501031G 1.795 20 1 5 min
5745MHz_30°C Pass 5.8G 5.74501028G 1.789 20 1 10 min
5745MHz_40°C Pass 5.8G 5.74499002G -1.737 20 1 0 min
5745MHz_40°C Pass 5.8G 5.74499003G -1.735 20 1 2 min
5745MHz_40°C Pass 5.8G 5.74499003G -1.735 20 1 5 min
5745MHz_40°C Pass 5.8G 5.74499002G -1.737 20 1 10 min
5745MHz_20°C,138V Pass 5.8G 5.74503864G 6.726 20 1 0 min
5745MHz_20°C,138V Pass 5.8G 5.74503859G 6.717 20 1 2 min
5745MHz_20°C,138V Pass 5.8G 5.74503855G 6.710 20 1 5 min
5745MHz_20°C,138V Pass 5.8G 5.7450385G 6.701 20 1 10 min
5745MHz_20°C,120V Pass 5.8G 5.74503941G 6.860 20 1 0 min
5745MHz_20°C,120V Pass 5.8G 5.74503937G 6.853 20 1 2 min
5745MHz_20°C,120V Pass 5.8G 5.74503931G 6.842 20 1 5 min
5745MHz_20°C,120V Pass 5.8G 5.74503928G 6.837 20 1 10 min
5745MHz_20°C,102V Pass 5.8G 5.74503898G 6.785 20 1 0 min
5745MHz_20°C,102V Pass 5.8G 5.74503892G 6.775 20 1 2 min
5745MHz_20°C,102V Pass 5.8G 5.7450389G 6.771 20 1 5 min
5745MHz_20°C,102V Pass 5.8G 5.74503885 6.762 20 1 10 min
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4 Test Equipment and Calibration Data

Instrument for AC Conduction

Instrument Manufacturer Model No. Serial No. Spec. Calg)::ion c;ﬂ:'g:&n
Test Receiver R&S ESR3 102052 9 kHz ~ 3.6 GHz | 05/Apr/2017 | 04/Apr/2018
Two-Line V-Network R&S ENV 216 100003 9 kHz ~ 30 MHz | 30/Aug/2016 | 29/Aug/2017
RF Cable-CON Weiyang WY200 CB018 9 kHz ~ 30 MHz | 07/Feb/2017 | 06/Feb/2018
Impul Sbegrenzer R&S ESH3-22 100921 10 kHz ~ 30 MHz | 20/0ct/2016 | 19/0ct/2017
Pulse Limiter
Impedance TESEQ ISN T800 24558 150 kHz ~ 30 MHz | 07/Feb/2017 | 06/Feb/2018
Stabilization Network
NCR : Non-Calibration Require
Instrument for Conducted Test (Non-Beamforming)
Instrument Manufacturer Model No. Serial No. Spec. Cal:;):etlon c;::'gg&n
Spectrum Analyzer R&S FSV 40 101013 9kHz~40GHz 30/Dec/2016 | 29/Dec/2017
Power Sensor Anritsu MA2411B 0917017 300MHz ~ 40GHz | 10/Feb/2017 | 09/Feb/2018
Power Meter Anritsu ML2495A 0949003 300MHz ~ 40GHz | 10/Feb/2017 | 09/Feb/2018
Signal Generator R&S SMR40 100116 10MHz ~ 40GHz | 27/Jul/2017 | 26/Jul/2018
RF Cable-0.2m HUBER+SUHNER SUCOFLEX_104 MY10710/4 30MHz~26.5GHz | 02/0Oct/2016 | 01/Oct/2017
RF Cable-0.2m HUBER+SUHNER SUCOFLEX_104 MY10709/4 30MHz~26.5GHz | 02/0Oct/2016 | 01/Oct/2017
RF Cable-0.5m HUBER+SUHNER SUCOFLEX_104 MY10713/4 30MHz~26.5GHz | 02/0Oct/2016 | 01/Oct/2017
Temp. and tlumidity Giant Force | GTH-225-40-CP-AR| MAA1611-005 | -40~100C | 21/Novi2017 | 20/Novi2018
Instrument for Conducted Test (Beamforming)
Instrument Manufacturer Model No. Serial No. Spec. calg’:;'on c;::g:&n
Spectrum Analyzer R&S FSV 40 101013 9kHz~40GHz | 30/Dec/2016 | 29/Dec/2017
Power Sensor Anritsu MA2411B 0917017 300MHz ~ 40GHz | 10/Feb/2017 | 09/Feb/2018
Power Meter Anritsu ML2495A 0949003 300MHz ~ 40GHz | 10/Feb/2017 | 09/Feb/2018
Signal Generator R&S SMR40 100116 10MHz ~ 40GHz | 27/Jul/2017 | 26/Jul/2018
RF Cable-0.2m HUBER+SUHNER SUCOFLEX_104 MY10710/4 30MHz~26.5GHz | 02/0Oct/2016 | 01/Oct/2017
RF Cable-0.2m HUBER+SUHNER SUCOFLEX_104 MY10709/4 30MHz~26.5GHz | 02/0Oct/2016 | 01/Oct/2017
RF Cable-0.5m HUBER+SUHNER SUCOFLEX_104 MY10713/4 30MHz~26.5GHz | 02/0Oct/2016 | 01/Oct/2017
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Instrument for Radiated Test (Non-Beamforming)

Instrument Manufacturer Model No. Serial No. Spec. Calg:»::ion Cgili:g;i&n
Spectrum Analyzer R&S FSP40 100593 9kHz - 40GHz 26/0ct/2016 | 25/0ct/2017
3m Semi Anechoic SIDT FRANKONIA SAC-3M 03CHO02-HY 30MHz-1GHz 21/Oct/2016 | 20/Oct/2017
3m Semi Anechoic SIDT FRANKONIA SAC-3M 03CHO02-HY 1GHz ~ 18GHz | 12/Dec/2016 | 11/Dec/2017

Amplifier Agilent 8447D 2944A11149 100KHz-1.3GHz | 01/Jul/2016 | 30/Jun/2017

Amplifier Agilent 8449B 3008A02373 1GHz-26.5GHz | 02/Sep/2016 | 01/Sep/2017

Horn Antenna SCHWARZBECK BBHA9120D BB';f‘gg 12°D 1GHz-18GHz | 25/Apr/2017 | 24/Apr/2018

Horn Antenna SCHWARZBECK BBHA9170 BBHA9170154 | 15GHz-40GHz | 06/Feb/2017 | 05/Feb/2018
MicrowavePreamplifier EMC EMC184045B &

with6dB Attenuator INSTRUMENTS PE7005- 1840917 18GHz-40GHz | 24/Aug/2016 | 23/Aug/2017

Loop Antenna TESEQ HLA 6120 31244 9KHz-30MHz 02/Mar/2017 | 01/Mar/2018

RF Cable-high SUHNER SUCOFLEX104 MY34918/4 1GHz ~ 40GHz | 26/Jan/2017 | 25/Jan/2018

RF Cable-R03m Jye Bao RG142 CB017 9kHz ~ 1GHz 26/Jan/2017 | 25/Jan/2018

Bilog Antenna SCHAFFNER CBL 6112B 2723 30MHz ~ 1GHz | 01/Oct/2016 | 30/Sep/2017

Receiver R&S ESU-26 100422/026 20Hz ~ 26.5GHz | 21/Sep/2016 | 20/Sep/2017

Instrument for Radiated Test (Beamforming)

. Calibration | Calibration

Instrument Manufacturer Model No. Serial No. Spec. Date Due Date
Spectrum Analyzer R&S FSP40 100593 9kHz - 40GHz 26/0ct/2016 | 25/0ct/2017
3m Semi Anechoic SIDT FRANKONIA SAC-3M 03CHO02-HY 30MHz-1GHz 21/Oct/2016 | 20/Oct/2017
3m Semi Anechoic SIDT FRANKONIA SAC-3M 03CHO02-HY 1GHz ~ 18GHz | 12/Dec/2016 | 11/Dec/2017

Amplifier Agilent 8447D 2944A11149 100kHz-1.3GHz | 01/Jul/2016 | 30/Jun/2017
Amplifier Agilent 8449B 3008A02373 1GHz-26.5GHz | 02/Sep/2016 | 01/Sep/2017
Horn Antenna SCHWARZBECK BBHA9120D BBI(-)|/1°\59:;120D 1GHz-18GHz 25/Apr/i2017 | 24/Apr/2018
Horn Antenna SCHWARZBECK BBHA9170 BBHA9170154 | 15GHz-40GHz | 06/Feb/2017 | 05/Feb/2018
Bilog Antenna SCHAFFNER CBL6112B 2723 30MHz-1GHz 01/Oct/2016 | 30/Sep/2017
MicrowavePreamplifier EMC EMC184045B &
With6dB Attenuator INSTRUMENTS PE7005- 1840917 18GHz-40GHz | 24/Aug/2016 | 23/Aug/2017
RF Cable-high SUHNER SUCOFLEX104 MY34918/4 1GHz ~ 40GHz | 26/Jan/2017 | 25/Jan/2018
RF Cable-R03m Jye Bao RG142 CB017 9kHz ~ 1GHz 26/Jan/2017 | 25/Jan/2018
Bilog Antenna SCHAFFNER CBL 6112B 2723 30MHz ~1GHz | 01/Oct/2016 | 30/Sep/2017
Receiver R&S ESU-26 100422/026 20Hz ~ 26.5GHz | 21/Sep/2016 | 20/Sep/2017
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